
BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 24 

PARTS LIST 1 – GENERATORS 
Engine and Alternator: BG2800, BG5000, BG7000E 

 
  

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 25 

Engine and Alternator: BG2800, BG5000, BG7000E – Parts List 1 
 

ITEM 
NO. 

BG2800 
PART NO. 

BG5000 
PART NO. 

BG7000E  
PART NO. 

DESCRIPTION QTY. 

26-48 3000ALT 5000ALT 7500ALT ALTERNATOR ASSEMBLY 1 
26  - LSB05012 LSB05012 TAPPING SCREW 2 
27  25002002  38002002  38002002  ALTERNATOR FAN 1 
28  30002100  50002100  65002100  ROTOR 1 
29  25002003  38002003  38002003  BALL BEARING 1 
30  PDC08 PDC010 PDC010 WASHER 1 
31  TDA08 TDA10 TDA10 LOCK WASHER 1 
32  LZA08230 LZA10250 LZA10265 HEX. BOLT 1 
32  LZA08230 LZA10250 LZA10265 HEX. BOLT 1 
33  30002200  50002200  65002200  STATOR ASSEMBLY 1 
34  30002004  50002004  65002004  STATOR PROTECTOR 1 
35  25002005  28002005  28002005  REAR COVER 1 
36  LSB06145 LSB06164 LSB06179 FLANGE HD HEX. BOLT 4 
37  25002300  38002300  38002300  CAPACITOR 1 
38  LSB05012 LSB05012 LSB05012 FLANGE HD HEX. BOLT 2 
42  LSB05012 LSB05012 LSB05012 FLANGE HD HEX. BOLT 1 
42-2 TD08 TD08 TD08 LOCK WASHER 1 
45  25002400  38002400  38002400  TERMINAL BLOCK 1 
46  LSB05012 LSB05012 LSB05012 FLANGE HD HEX. BOLT 2 
47  25002007  38002007  38002007  END COVER 1 
48  LSB05012 LSB06012 LSB06012 FLANGE HD HEX. BOLT 2 
86  20001001  39001001  39001001  CRANKCASE 1 
87  YF254125 YF355208 YF355208 OIL SEAL 1 
88  ZCA6205 ZCA6207 ZCA6207 BALL BEARING 1 
89  16001002  34001002  34001002  GOVERNOR ARM SHAFT 1 
90  16001003  24001003  24001003  LOCK PIN 1 
91  16001004  24001004  24001004  WASHER 1 
92  LSB10015 LSB12015 LSB12015 DRAIN PLUG 2 
93  16001005  24001005  24001005  DRAIN PLUG WASHER 2 
94  16001100  34001100  34001100  GOVERNOR KIT 1 
94-2 - - - GOVERNOR WEIGHT 2 
94-3 - - - GOVERNOR WEIGHT PINS 2 
94-4 - - - GOVERNOR GEAR 1 
96  16001007  16001007  16001007  GOVERNOR SHAFT CLIP 1 
97  16001008  24001008  24001008  GOVERNOR 1 
98  16001004  16001004  16001004  WASHER 2 
100  16002001  34002001  34002001  CRANKCASE COVER 1 
101  YF254125 YF355208 YF355208 OIL SEAL 1 
102  ZCA6205 ZCA6207 ZCA6207 BALL BEARING 1 
103  16002002  24002002  24002002  OIL FILLER CAP 2 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 26 

105  XA0814 XA0814 XA0814 SLEEVE 2 
106  16002004  34002004  34002004  CASE COVER GASKET 1 
107  LSC080338 LSC080338 LSC080338 FLANGE HD HEX. BOLT 7 
109  20003101  34003101  34003101  CRANKSHAFT 1 
110  16003102  34003102  34003102  TIMING DRIVING GEAR 1 
111  16003103  34003103  34003103  DRIVE GEAR 1 
112  YJA0418 YJA0418 YJA0418 WOODRUFF KEY 1 
113  16003200  34003200  34003200  COMPLETE CONNECTING ROD 1 
114  20003004  39003004  39003004  PISTON 1 
115  16003005  34003005  34003005  PISTON PIN 1 
116  16003006  34003006  34003006  PISTON PIN CLIP 1 
117  16003300  39003300  39003300  PISTON RING SET 1 
119  20004100  34004100  34004100  CYLINDER HEAD ASSEMBLY 1 
119-2 20004101  34004101  34004101  CYLINDER HEAD 1 
119-3 16004102  34004102  34004102  INTAKE VALVE GUIDE 1 
119-4 16004103  24004103  24004103  EXHAUST VALVE GUIDE 1 
119-5 16004104  24004104  24004104  VALVE GUIDE CLIP 2 
119-6 16004105  34004105  34004105  INTAKE VALVE SEAT 1 
119-7 16004106  34004106  34004106  EXHAUST VALVE SEAT 1 
120  LZA08020 LZA08032 LZA08032 THREADED STUD 2 
121  16004007  34004007  34004007  THREADED STUD 2 
122  XA1016 XA1220 XA1220 SLEEVE 2 
123  16004200  24004200  24004200  SPARK PLUG 1 
124  16004001  39004001  39004001  CYLINDER HEAD GASKET 1 
125  16004300  24004300  24004300  HEAD COVER 1 
126  16004002  24004002  24004002  HEAD COVER GASKET 1 
128  LSB06012 LSB06012 LSB06012 FLANGE HD HEX. BOLT 4 
129  16004004  24004004  24004004  FLANGE HD HEX. BOLT 3 
129-2 16004004  24004004  24004004  FLANGE HD HEX. BOLT 1 
130  16004005  34004005  34004005  COVER 1 
131  LSB06012 LSB06012 LSB06012 FLANGE HD HEX. BOLT 2 
133  20005100  39005100  39005100  CAMSHAFT ASSEMBLY 1 
134  20005001  24005001  24005001  VALVE LIFTER 2 
135  16005002  34005002  34005002  PUSH ROD 2 
136  16005003  24005003  24005003  PUSH ROD GUIDE PLATE 1 
137  16005201  24005201  24005201  VALVE ROCKER 2 
138  16005203  16005203  16005203  PIVOT NUT 2 
139  16005202  16005202  16005202  ROCKER PIVOT PIN 2 
140  16005204  16005204  16005204  SPECIAL HEX. NUT 2 
141  16005004  34005004  34005004  INTAKE VALVE 1 
142  16005005  34005005  34005005  EXHAUST VALVE 1 
143  16005006  24005006  24005006  VALVE SPRING 2 
144  16005007  24005007  24005007  INTAKE VALVE SPRING SEAT 1 
145  16005008  24005008  24005008  EXHAUST VALVE SPRING SEAT 1 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 27 

146  16005009  24005009  24005009  VALVE ROTATOR 1 
149  16006100  34006100  34006100  FAN HOOD 1 
150  LSB06012 LSB06012 LSB06012 FLANGE HEAD HEX. BOLT 4 
151-160 16006200  34006200  34006200  RECOIL ASSEMBLY 1 
151  16006201  34006201  34006201  CASING 1 
152  16006202  34006202  34006202  SPIRAL SPRING 1 
153  16006203  34006203  34006203  ROPE REEL 1 
154  16006204  34006204  34006204  RATCHET SPRING 2 
155  16006205  34006205  34006205  RATCHET 2 
156  16006206  34006206  34006206  FRICTION SPRING 1 
157  16006207  34006207  34006207  SPRING LID 1 
158  16006208  34006208  34006208  FLANGED RETAINER BOLT 1 
159  16006209  34006209  34006209  STARTER ROPE 1 
160  16006210  34006210  34006210  PULL HANDLE 1 
161  LSB06008 LSB06010 LSB06010 FLANGE HEAD HEX. BOLT 3 
162  16006001  34006001  34006001  STARTER SHROUD 1 
163  LSB06012 LSB06012 LSB06012 FLANGE HEAD HEX BOLT 1 
164  16007001  39007001  39007001  AIR CLEANER GASKET 1 
165  16007002  39007002  39007002  CARBURETOR GASKET 1 
167  16007004  34007004  34007004  INLET GASKET 1 
168  20007200A 39007200A 39007200A CARBURETOR ASSEMBLY 1 
168-2 - - - FLOAT CHAMBER DRAIN SCREW 2 
168-3 - - - FIBER WASHER 2 
168-4 - - - FLOAT CHAMBER 1 
168-5 - - - FLOAT CHAMBER GASKET 1 
168-6 - - - FLOAT 1 
168-7 - - - CHOKE BUTTERFLY 1 
168-9 - - - MIXTURE ADJUSTMENT SCREW 1 
169-2 - - - SPRING FOR MIXTURE 

ADJUSTMENT 
1 

169-3 - - - THROTTLE UNIT 1 
169-6 - - - CHOKE SWITCH 1 
173  16009200  34009200  34009200  SPEED CONTROL ASSEMBLY 1 
173-3 - - - PAN HEAD SCREW 1 
173-4 - - - CONTROL ADJUST SPRING 1 
173-5 - - - CONTROL PULL SPRING 1 
174  LSB06012 LSB06012 LSB06012 FLANGE HD HEX. BOLT 2 
175  16009001  34009001  34009001  GOVERNOR ROD 1 
176  16009002  34009002  34009002  THROTTLE RETURN SPRING 1 
177  16009003  34009003  34009003  GOVERNOR SPRING 1 
179  16009005  16009005  16009005  GOVERNOR ARM BOLT 1 
180  LMB06 LMB06 LMB06 FLANGE BOLT 1 
187  16012100  34012100  34012100  FLY WHEEL 1 
188  16012001  34012001  34012001  COOLING FAN 1 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 28 

189  16012002  34012002  34012002  STARTER PULLEY 1 
190  16012003  24012003  24012003  FLY WHEEL NUT 1 
191  16012004  34012004  34012004  IGNITION COIL 1 
192  LSB06028 LSB06028 LSB06028 FLANGE HD HEX. BOLT 2 
193  16012005  24012005  24012005  OIL SENSOR 1 
194  LSB06014 LSB06014 LSB06014 FLANGE HD HEX. BOLT 2 
195  LMB10 LMB10 LMB10 SPECIAL NUT 1 
196  16012007  16012007  16012007  DIODE 1 
197  KBPC3506 KBPC3506 KBPC3506 DIODE BRIDGE 1 
  30001000  39001000  42001000  ENGINE 1 
198  - - 34012100E FLYWHEEL COMPONENT - 

ELECTRIC TYPE 
1 

199  - - 34012400  STARTER MOTOR ASSEMBLY 1 
200  - - XA810 DOWEL PIN 2 
201 - - 201 BOLT M6*8 1 
202 - - 202 PRESSURE PLATE 1 
203 - - 203 CHARGING COIL 1 
204 - - 204 BOLT M6*30 2 

  

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 29 

PARTS LIST 2 – GENERATORS 
Frame, Control Panel, Muffler, Fuel Tank and Air Cleaner: BG2800 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 30 

 

Frame, Control Panel, Muffler, Fuel Tank and Air Cleaner: BG2800 – Parts List 2 
 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 31 

MODEL ITEM NO. DESCRIPTION QTY. 
BG2800 G1 AIR CLEANER SUPPORT 1 
BG2800 G2 FLANGE BOLT M6*10 1 
BG2800 G3 AIR CLEANER ELBOW COMP AFTER 2014 1 
BG2800 G3-1 AIR CLEANER ELBOW COMP BEFORE 2014 1 
BG2800 G4 EX. PIPE GASKET 2 
BG2800 G5 MUFFLER AFTER 2014 1 
BG2800 G5-1 MUFFLER BEFORE 2014 1 
BG2800 G6 FLANGE BOLT M8*16 2 
BG2800 G7 AIR CLEANER PLATE 1 
BG2800 G8 MUFFLER ABOVE SUPPORT 1 
BG2800 G9 FLANGE BOLT M6*14 1 
BG2800 G10 AIR CLEANER ELEMENT AFTER 2014 1 
BG2800 G10-1 AIR CLEANER ELEMENT BEFORE 2014 1 
BG2800 G11 AIR CLEANER COVER AFTER 2014 1 
BG2800 G11-1 AIR CLEANER COVER BEFORE 2014 1 
BG2800 G12 BOLT FOR AIR CLEANER 1 
BG2800 G13 FUEL TANK CAP 1 
BG2800 G14 FUEL INDICATOR 1 
BG2800 G15 FUEL FILTER 1 
BG2800 G16 FLANGE BOLT M6*20 6 
BG2800 G17 NUT M8 10 
BG2800 G18 WASHER 6 8 
BG2800 G19 FUEL TANK SLEEVE 4 
BG2800 G20 SHOCK ABSORBER FOR FUEL TANK 4 
BG2800 G21 FUEL TANK 1 
BG2800 G22 MUFFLER BELOW SUPPORT 1 
BG2800 G23 FUEL COCK 1 
BG2800 G24 FRAME 1 
BG2800 G25 CLIP 2 
BG2800 G26 FUEL PIPE 1 
BG2800 G27 RIGHT HANDLE 1 
BG2800 G28 GUM SLEEVE 2 
BG2800 G29 SCREW M6*40 4 
BG2800 G30 SPLINT 1 
BG2800 G31 NUT M6 4 
BG2800 G32 LEFT HANDLE 1 
BG2800 G33 WASHER 6 1 
BG2800 G34 GROUND WIRE 1 
BG2800 G35 FLANGE BOLT M6*12 7 
BG2800 G36 WHEEL FEET 2 
BG2800 G37 COLLAR 2 
BG2800 G38 SHOCK ABSORBER 2 
BG2800 G39 FLANGE BOLT M8*33.5 2 
BG2800 G40 SHOCK ABSORBER ALTERNATOR SIDE 4 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 32 

BG2800 G41 FLANGE BOLT M8*40 2 
BG2800 G42 RUBBER GUARD 1 
BG2800 G43 NUT M16 2 
BG2800 G44 AXLE 2 
BG2800 G45 WASHER 16 2 
BG2800 G46 FOAM WHEEL 2 
BG2800 G47 WASHER 8 2 
BG2800 G48 FLANGE BOLT M8*20 2 
BG2800 G49 PANEL BACK COVER 1 
BG2800 G50 FLANGE BOLT M6*22 2 
BG2800 G51 NUT M5 1 
BG2800 G52 REGULATOR 1 
BG2800 G53 SPECIAL SCREW 1 
BG2800 G54 CONTROL PANEL PRESSING PART 1 
BG2800 G55 BOLT FOR GROUNDING 1 
BG2800 G56 SQUARE SCOKET 1 
BG2800 G57 DC V SOCKET 1 
BG2800 G58 OVERCURRENT SWITCH 7A 1 
BG2800 G59 BREAKER 1 
BG2800 G60 VOLTMETER 1 
BG2800 G61 SCREW 4*10 5 
BG2800 G62 ENGINE ON/OFF SWITCH 1 

  

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 33 

PARTS LIST 3 – GENERATORS 
Frame, Control Panel, Muffler, Fuel Tank and Air Cleaner: BG5000 

 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 34 

Frame, Control Panel, Muffler, Fuel Tank and Air Cleaner: BG5000 – Parts List 3 
 

MODEL ITEM 
NO. 

DESCRIPTION QTY. 
BG5000 G1 AIR CLEANER ELBOW COMP AFTER 2014 1 
BG5000 G1-1 AIR CLEANER ELBOW COMP BEFORE 2014 1 
BG5000 G2 AIR CLEANER PLATE 1 
BG5000 G3 AIR CLEANER AFTER 2014 1 
BG5000 G3-1 AIR CLEANER BEFORE 2014 1 
BG5000 G4 FLANGE BOLT M5*16 4 
BG5000 G5 AIR CLEANER ELEMENT AFTER 2014 1 
BG5000 G5-1 AIR CLEANER ELEMENT BEFORE 2014 1 
BG5000 G6 AIR CLEANER COVER AFTER 2014 1 
BG5000 G6-1 AIR CLEANER COVER BEFORE 2014 1 
BG5000 G7 FLANGE BOLT M5*10 1 
BG5000 G8 ALTERNATOR COVER 1 
BG5000 G9 AIR CLEANER SUPPORT 1 
BG5000 G10 NUT M6 7 
BG5000 G11 EX. PIPE GASKET 2 
BG5000 G12 FLANGE BOLT M8*25 2 
BG5000 G13 SPRING WASHER 8 8 
BG5000 G14 EXHAUST PIPE AFTER 2014 1 
BG5000 G14-1 EXHAUST PIPE BEFORE 2014 1 
BG5000 G15 BOLT M8 6 
BG5000 G16 FLANGE BOLT M8*16 4 
BG5000 G17 MUFFLER SUPPORT 1 
BG5000 G18 MUFFLER AFTER 2014 1 
BG5000 G18-1 MUFFLER BEFORE 2014 1 
BG5000 G19 FLANGE BOLT M6*12 6 
BG5000 G20 FRAME SIDE BAR 1 
BG5000 G21 FUEL TANK CAP 1 
BG5000 G22 FUEL FILTER 1 
BG5000 G23 FUEL INDICATOR 1 
BG5000 G24 FLANGE BOLT M6*20 6 
BG5000 G25 WASHER 6 9 
BG5000 G26 FUEL TANK SLEEVE 4 
BG5000 G27 SHOCK ABSORBER FOR FUEL TANK 4 
BG5000 G28 FUEL TANK  1 
BG5000 G29 GUM SLEEVE 2 
BG5000 G30 RIGHT HANDLE 1 
BG5000 G31 CLIP 2 
BG5000 G32 FUEL PIPE 1 
BG5000 G33 FUEL COCK 1 
BG5000 G34 SCREW M6*40 4 
BG5000 G35 SPLINT 2 
BG5000 G36 FRAME   1 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 35 

BG5000 G37 LEFT HANDLE 1 
BG5000 G38 WHEEL FEET 2 
BG5000 G39 COLLAR 2 
BG5000 G40 SHOCK ABSORBER 2 
BG5000 G41 WASHER 8 6 
BG5000 G42 SHOCK ABSORBER ALTERNATOR SIDE 4 
BG5000 G43 NUT M10 4 
BG5000 G44 NUT M14*1.5 2 
BG5000 G45 AXLE 2 
BG5000 G46 WASHER 16 2 
BG5000 G47 FOAM WHEEL 2 
BG5000 G48 FLANGE BOLT M8*20 2 
BG5000 G49 RUBBER GUARD 1 
BG5000 G50 PANEL BACK COVER 1 
BG5000 G51 SPECIAL SCREW M5*20 1 
BG5000 G52 REGULATOR 1 
BG5000 G53 NUT M5 1 
BG5000 G54 CONTROL PANEL PRESSING PART 1 
BG5000 G55 OVERCURRENT SWITCH 30A 1 
BG5000 G56 SQUARE SOCKET 1 
BG5000 G57 SCREW 4*16 2 
BG5000 G58 AMERICAN ANTI-LOOSE SOCKET 1 
BG5000 G59 OVERCURRENT PROTECTOR 1 
BG5000 G60 AMERICAN FOUR-HOLE SOCKET 1 
BG5000 G61 NKK SWITCH 1 
BG5000 G62 DC V SOCKET 1 
BG5000 G63 OVERCURRENT SWITCH 7A 1 
BG5000 G64 BOLT FOR GROUNDING 1 
BG5000 G65 BREAKER 1 
BG5000 G66 POWER INDICATOR LIGHT 1 
BG5000 G67 ENGINE ON/OFF SWITCH 1 
BG5000 G68 VOLTMETER 1 
BG5000 G69 FLANGE BOLT M6*12 5 

 
  

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 36 

PARTS LIST 4 – GENERATORS 
Frame, Control Panel, Muffler, Fuel Tank and Air Cleaner: BG7500E 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 37 

 

Frame, Control Panel, Muffler, Fuel Tank and Air Cleaner: BG7500E – Parts List 4 
 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 38 

MODEL ITEM NO. DESCRIPTION QTY. 
BG7500E G1 AIR CLEANER ELBOW COMP AFTER 2014 1 
BG7500E G1-1 AIR CLEANER ELBOW COMP BEFORE 2014 1 
BG7500E G2 AIR CLEANER PLATE 1 
BG7500E G3 AIR CLEANER AFTER 2014 1 
BG7500E G3-1 AIR CLEANER BEFORE 2014 1 
BG7500E G4 FLANGE BOLT M5*16 4 
BG7500E G5 AIR CLEANER ELEMENT AFTER 2014 1 
BG7500E G5-1 AIR CLEANER ELEMENT BEFORE 2014 1 
BG7500E G6 AIR CLEANER COVER AFTER 2014 1 
BG7500E G6-1 AIR CLEANER COVER BEFORE 2014 1 
BG7500E G7 FLANGE BOLT M5*10 1 
BG7500E G8 ALTERNATOR COVER 1 
BG7500E G9 AIR CLEANER SUPPORT 1 
BG7500E G10 NUT M6 7 
BG7500E G11 EX. PIPE GASKET 2 
BG7500E G12 FLANGE BOLT M8*25 2 
BG7500E G13 SPRING WASHER 8 8 
BG7500E G14 EXHAUST PIPE AFTER 2014 1 
BG7500E G14-1 EXHAUST PIPE BEFORE 2014 1 
BG7500E G15 BOLT M8 6 
BG7500E G16 FLANGE BOLT M8*16 4 
BG7500E G17 MUFFLER SUPPORT 1 
BG7500E G18 MUFFLER AFTER 2014 1 
BG7500E G18-1 MUFFLER BEFORE 2014 1 
BG7500E G19 FLANGE BOLT M6*12 6 
BG7500E G20 FRAME SIDE BAR 1 
BG7500E G21 FUEL TANK CAP 1 
BG7500E G22 FUEL FILTER 1 
BG7500E G23 FUEL INDICATOR 1 
BG7500E G24 FLANGE BOLT M6*20 6 
BG7500E G25 WASHER 6 9 
BG7500E G26 FUEL TANK SLEEVE 4 
BG7500E G27 SHOCK ABSORBER FOR FUEL TANK 4 
BG7500E G28 FUEL TANK  1 
BG7500E G29 GUM SLEEVE 2 
BG7500E G30 RIGHT HANDLE 1 
BG7500E G31 CLIP 2 
BG7500E G32 FUEL PIPE 1 
BG7500E G33 FUEL COCK 1 
BG7500E G34 SCREW M6*40 4 
BG7500E G35 SPLINT 2 
BG7500E G36 FRAME   1 
BG7500E G37 LEFT HANDLE 1 
BG7500E G38 ALTERNATOR BACK COVER SUPPORT 1 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661



BG2800, BG5000, BG7000E OI-B9052 
OWNER’S MANUAL 
 

 39 

BG7500E G39 BATTERY FIX RUBBER 1 
BG7500E G40 BLACK BATTERY WIRE 1 
BG7500E G41 WHEEL FEET 2 
BG7500E G42 BLACK BATTERY WIRE GUARD 1 
BG7500E G43 RED BATTERY WIRE 1 
BG7500E G44 RED BATTERY WIRE GUARD 1 
BG7500E G45 COLLAR 2 
BG7500E G46 SHOCK ABSORBER    2 
BG7500E G47 BATTERY   1 
BG7500E G48 BATTERY RUBBER PAD 1 
BG7500E G49 SPECIAL SCREW M6*10 2 
BG7500E G50 BATTERY FIXER 1 
BG7500E G51 WASHER 8 6 
BG7500E G52 SHOCK ABSORBER ALTERNATOR SIDE 4 
BG7500E G53 NUT M10 4 
BG7500E G54 NUT M14*1.5 2 
BG7500E G55 AXLE 2 
BG7500E G56 WASHER 16 2 
BG7500E G57 FOAM WHEEL 2 
BG7500E G58 FLANGE BOLT M8*20 2 
BG7500E G59 RUBBER GUARD 1 
BG7500E G60 PANEL BACK COVER 1 
BG7500E G61 SPECIAL SCREW M5*20 1 
BG7500E G62 REGULATOR 1 
BG7500E G63 NUT M5 1 
BG7500E G64 CONTROL PANEL PRESSING PART 1 
BG7500E G65 OVERCURRENT SWITCH 30A 1 
BG7500E G66 SQUARE SCOKET 1 
BG7500E G67 SCREW 4*16 2 
BG7500E G68 AMERICAN ANTI-LOOSE SOCKET 1 
BG7500E G69 OVERCURRENT PROTECTOR 1 
BG7500E G70 AMERICAN FOUR-HOLE SOCKET 1 
BG7500E G71 NKK SWITCH 1 
BG7500E G72 DC V SOCKET 1 
BG7500E G73 OVERCURRENT SWITCH 7A 1 
BG7500E G74 BOLT FOR GROUNDING 1 
BG7500E G75 BREAKER 1 
BG7500E G76 POWER INDICATOR LIGHT 1 
BG7500E G77 KEY SWITCH 1 
BG7500E G78 VOLTMETER 1 
BG7500E G79 FLANGE BOLT M6*12 5 

DECLARATION OF CONFORMITY 
CERTIFICAT DE CONFORMITÉ / GELIJKVORMIGHEIDS CERTIFICAAT / DECLARACIÓN DE 

BartellParts.com 
800-889-0661 

 
 
 
 
 
 
 

BartellParts.com 
800-889-0661




